


���������	
���
���	�

���

���
������
������


�������
 !�������

""#$%&%��"


%%%&"�'&'��%
��!
!���())
��)�


%%%&'#%&�"�'
��!
�*
�	�


��#&+�$&"$��
!��,


-�.
/��#0
+�$&#�%"11234115671869::618;<67=111>:?@A;=1BCAA:8;6@11DDEFGHG23D111GGGHD5IHI25G1?8C1CJKLMNN17ONP111GGGHIEGH2D5I1?8C1>QROSL11152EHT5FHDF331CJLU111V@W1X52EY1T5FHE4GDZ��[���\]�̂�_̀ab�c��defgbegf�ah�ijj�fk�lea�f�a�fm�̀h nobgp�_e�qr[srtu[[vwxyz{|}~zy����������������������������������������������������������������������������������������������������������������������������������������������������������������������������� ¡��¢£¤¥�¦§̈ ©ª«�dg¬¬kbk�_e�cfoe�bekm��agf¬�bk_��pgae�bom�f�l�f̀­�f��eo�a�eka¬]�¬�jj�l�k�le�f�®gkf�p�_eah§̈ ©ª«�nfkjj�loj��gak_����l�pp�f�̀fkjj�̀��c�f�el�_��_blof�j�_�el�­kel���p�ao_f]�\ke�o¬�el��a�p��̀k�p�e�f�o¬�el���̄c�_ako_��_blofh�°of��̄�pcj�±���²³�̄�r�²³��̄c�_ako_��_blof�­kjj�ga����²³�p�ao_f]�\ke�̀fkjj�̀�eo���t³�pk_kpgp�̀�celh��i_blofa�eo�\����pk_kpgp�o¬�t�²³�¬fop�bo_bf�e��c�̀��̀��a��_̀�a��pah��̈el�f��_blofk_��̀�e�kja±�agbl��a�bl�pkb�j��_blofa±�p�]�\��¬og_̀�o_�k_̀kmk̀g�j�k_ae�jj�eko_�k_aefgbeko_a§̈ ©ª«�d���ake��cj�_��_̀�bopco_�_e�k_ae�jj�eko_�k_aefgbeko_a�¬of�̀kf�be�\gf]�¬ooek_��̀�cel t́µ�¶·�³�̧�̄�§ge�¹º»¼½¾¿ÀÁÂÃ¿¹ÂÄÅÆÇÄÈÉÊ¿»¼½¾Ë¿Ì¿»¼½¾¿ª̄c�_ako_�i_blofaÍcfk�le��oaeÍcfk�le��oaeÎo_bf�e� °k_kal�̀��f�̀��aekbÏ�fôoa��°kjj��foe�bekm��dgf¬�bk_� n�cel·��f¬ofp�_b��\�a�̀�o_�°�jj��̧k�ledg\�f�̀�Îo_bf�e�Ð��[[[��dÑ�́Òk_hµÐ�r[[[��dÑ�́Òk_hµ�Ñ¬�°f��Ók_��Îo_̀keko_a�ª̄kaet³·�¶[[�Îfgal�̀�ÔobÏ�of�Îo_bf�e����m�f Õ�fk�aÕ�fk�a



© 2015 by Landscape Structures.    All rights reserved.
  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
PlayBooster®

Document #21244100

13319300

Sheet 1 of 2 123336 Double Wave Slide, 48"-56" 

Wave Slide

10
" 

25
0

95
 1 / 4

" 
24

19

39
 1 / 2

" 
10

03

48"-56" 
Deck

PLAN VIEW/ FOOTING LAYOUT
Hood  Assy. - 
See Detail 

  5
2"

   
 

13
20

8 3/4" 
222

8 3/4" 
222

Support Connection 
- See Detail 

Protective 
Surfacing

Mid-Support

Typical
Concrete
Footing

DETAIL 
MID-SUPPORT

CSee
Key

 11" 
280

 20" 
510

 11" 
280

Deck Connection - 
See Detail 

12" 
300

Loose Fill
Protective 
Surfacing

Mid-Support

Typical 
Concrete 
Footing

 1
7"

   
  

43
0

Typical PlayBooster 
Post

48"-56"
Deck

38
"

97
0

20
" M

in
.

51
0

6'
/1

83
0

M
in

im
um

 U
se

 Z
on

e

Crushed 
Rock

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)



Specifications are subject to change without notice.

PlayBooster® 123336 Double Wave Slide, 48"-56" 

Parts List
Part#	 Description	 Qty.
130716	 48" - 56" Double Wave Slide, Specify Color.................1
131987	 Hood, Specify Color.......................................................1
105327	 5" Half Clamp, Specify Color........................................4
113729	 Offset Hanger Clamp, Specify Color.............................4
100583	 40 7/16" Aluminum Rail, Specify Color...........................1
113468	 Spacer Tube, Specify Color............................................2
116908	 64" Mid-Support (DB), Specify Color...........................1
116917	 54" Mid-Support (DB), Specify Color...........................1
134565	 28 1/2" Mid-Support, 48" Deck(SM),Specify Color.......1
134567	 18 1/2" Mid-Support, 48" Deck(SM),Specify Color.......1
116920	 36" Mid-Support, 56" Deck (SM), Specify Color..........1
116921	 26" Mid-Support, 56" Deck (SM), Specify Color..........1
150941	 Support (DB), Specify Color..........................................2
151013	 Support 48" Deck (SM), Specify Color.........................2
151003	 Support 56" Deck (SM), Specify Color.........................2
132443	 Rail Spacer, Specify Color.............................................2

116943	 Slide Hardware Package  ............................................1
	 100196	 3/8" x 7/8" BHCS w/Pin, SST...........................................4
	 100292	 3/8" x 1 1/4" BHCS w/Pin Ltd. Thread Bolt, SST.............8
	 100362	 3/8" Flat Washer, SST.....................................................12
	 100365	 3/8" SAE Flat Washer, SST..............................................8
	 111442	 Rubber Bushing..............................................................8

106577	 Hood Hardware Package  ...........................................1
	 100198	 3/8" x 1 1/8" BHCS w/Pin, SST........................................8
	 100200	 3/8" x 3 1/2" BHCS w/Pin, SST........................................2
	 100203	 5/8" x 2 1/4" BHCS w/Pin, SST........................................2
	 100351	 3/8" Tee Nut, SST............................................................8
	 100362	 3/8" Flat Washer, SST......................................................2
	 100610	 1/4" x 5/8" Drive Rivet, AL/SST.......................................4

121348	 4 Hole (SM) Hardware Package  ................................2
	 100266	 1/2" x 2 3/4" Expansion Anchor........................................8
	 100322	 1/2" Standard Hex Nut, SST............................................8
	 100363	 1/2" Flat Washer, SST......................................................8
DB = Direct Bury
SM = Surface Mount

Specifications
	 Slide:	 Rotationally molded from U.V. stabilized linear low- 

density polyethylene, color specified.

	 Mid-Support:	 Weldment comprised of 1.660" O.D. RS-20 (.085" - 
.095") galvanized steel tubing and 1/4" x 3" flat steel. 
Finish: ProShield®, color specified.

	 Support:	 Weldment comprised of 2.375" O.D. RS-20 (.095" - 
.105") galvanized steel tubing and 1/4" x 3" mounting 
plate. Finish: ProShield, color specified.

	 Hood:	 Rotationally molded from U.V. stabilized linear low- 
density polyethylene, color specified.

	 Rail:	 Extruded from 1.125" O.D. x .312" W. 6005-T5 
aluminum.  Finish: ProShield, color specified.

	 Rail Spacer:	 Fabricated from 1.3125 O.D. x 16 Ga. (.065) steel 
tubing. Finish: ProShield, color specified.

	 Spacer Tube:	 Made from 6061-T6 aluminum 7/8" O.D. x 1 11/16". 
Finish: ProShield, color specified.

	
Offset Hanger 

	 Clamp Assembly:	 Cast aluminum. Finish: ProShield, color specified.

	 Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 (DB) - 3 man hours
		  (SM) - 2 man hours
	 Concrete Req.:	 Approx. 5.2 cu. ft.
	 Area Req.:	 6' (1,82 m) minimum use zone at exit.
	 Weight:	 (DB) - 174 lbs.
		  (SM) - 158 lbs.
	 Fall Height:	 Deck Height

Installation Instructions
1)	 (Direct Bury) Dig footings spaced as shown. Refer to the Key for the 

exit support and mid-support depths of bury. 
2)	 Insert 40 7/16" rail through top of hood, place rail spacer tube on each 

end of the 40 7/16" rail and attach to posts at height shown using offset 
hanger clamp assemblies. Refer to the Typical Offset Hanger Clamp 
Spec Sheet. Fasten bottom of hood using 3/8" x 3 1/2" BHCS w/Pin with 
3/8" flat washers through clamps, spacer tubes and into threaded inserts 
in hood. Refer to the Hood Assembly Detail.

3)	 Attach mid-supports and exit supports to slide using 3/8" x 1 1/4" BHCS 
w/Pin limited thread bolts, 3/8" SAE flat washers, rubber bushings and 
3/8" flat washers. Refer to the Support Detail and the Mid-Support 
Detail. NOTE: Attach bolts in the center of the slots to allow for 
expansion and contraction. Snug bolts down only, do not over-tighten!

4)	 Attach slide to the face of the deck using 3/8" x 7/8" BHCS w/Pin with 
3/8" flat washers. Refer to the Deck Connection Detail. 

5)	 Install 1/4" x 5/8" drive rivets in all 5" half clamps. Refer to the Offset 
Hanger Clamp Spec Sheet. 

6)	 (Direct Bury) With supports plumb pour concrete footings. Allow 
concrete footings to cure for a minimum of 72 hours before users are 
allowed to play on the structure.

	 (Surface Mount) Mark anchor bolt locations on concrete slab through 
holes in anchor plates and remove wave slide. Drill 1/2" x 3" deep holes 
on marks into concrete using a hammer drill and 1/2" masonry bit. Tap 
expansion anchors into drilled holes. Reposition wave slide and reattach 
to the face of the deck following step 4. Fasten supports to expansion 
anchors using 1/2" standard hex nuts with 1/2" flat washers.

7)	 Install protective surfacing before users are allowed to play on the 
structure.

Eco #0100424  Document #21244100 replaces #16108500. Changed hood height dimension.



© 2015 by Landscape Structures.    All rights reserved.
  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
PlayBooster®

Sheet 2 of 2

Document #21244100

Slide

Top of
Sliding
Surface

ASee
Key

(4)3/8" Flat
Washers

BSee
Key

161085a

Support
Concrete

   KEY:
   Deck Hgt.	 Dimension

DETAIL
SUPPORT

 48"  .   .   .   .   A = 4 1/4"/108
 56"  .   .   .   .    A  = 11"/280
 48"  .   .   .   .   B = 37 3/4"/959
 56"  .   .   .   .   B = 31"/790
 48"  .   .   .   .   C = 37"/940
 56"  .   .   .   .   C = 30"/760

123336 Double Wave Slide, 48"-56" 

Loose Fill
Protective
Surfacing

(4) 3/8" SAE Flat 
Washers

(4) 3/8" x 1 1/4" 
BHCS w/Pin 
Limited
Thread 

DETAIL 
DECK CONNECTION

Deck
Slide

(4) 3/8" x 7/8" BHCS w/Pin 
w/ 3/8" Flat Washers

Crushed 
Rock

Concrete

(8) 1/2" x 2 3/4" Expansion 
Anchors w/ 1/2" Flat 
Washers & 1/2" Standard 
Hex Nuts (4) Rubber Bushings(3)Supports

Deck

Top of 
Deck

DETAIL
HOOD ASSEMBLY

Hood

Typical 
PlayBooster 
Post

(4) Typical Offset 
Hanger  Clamp 
Assemblies

40 7/16" Rail

(2)5/8" x 2 1/4" 
BHCS w/Pin

(2) Spacer 
Tubes(2) 3/8" x 3 1/2" 

BHCS w/Pin 
w/ 3/8" Flat 
Washers

DETAIL
SURFACE MOUNT 

Handle

HOOD - HANDLE DETAIL

12"
300

36
" 

91
0

Top of 
Clamp

20
" M

in
. 

51
0

NOTE: Sufficient protective 
surfacing must cover hard-
ware to satisfy fall height 
requirements.

Crushed 
Rock

(2) 1 5/16" O.D. x 1 11/16" Rail 
Spacers

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

Subgrade



© 2004 by Landscape Structures.    All rights reserved.
  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185

Document #14814400

14814400

PlayBooster® 148426 Firepoles, 32"-72" Decks

PLAN VIEW/
FOOTING LAYOUT

Deck

(4) 3/8" x 7/8"
BHCS w/Pin
w/ 3/8" SAE Flat
Washers

Firepole

Typical 
Concrete 
Footing

Protective 
Surfacing

(4) 3/8" Flange
Nuts w/Pin

(2) Handhold
Panels

21"
530

Top of
Panel

12"
300

Concrete

Subgrade

Loose Fill
Protective 
Surfacing

Firepole

34
"

86
0

Typical 
PlayBooster 
Post

DETAIL
SURFACE MOUNT

Firepole

Crushed Rock

Concrete

(2) 1/2" x 2 3/4"
Expansion
Anchors w/ 1/2"
Flat Washers & 1/2"
Standard Hex Nuts

DETAIL
DIRECT BURY

15"Max
380

20
" M

in
im

um
51

0
NOTE: Sufficient protective surfacing 
must cover hardware to satisfy fall 
height requirements.

Firepole

DETAIL
HANDHOLD PANEL  ATTACHMENT

(2) Typical
Offset
Hanger
Clamp
Assemblies

(2) 3/8" x 4 1/2"
Threaded Rods

(2) Handhold
Panels Firepole

Post(2) Spacer
Tubes

(2) 3/8" Flange
Nuts w/Pin

60"/1520
Clearance

22
 1 / 2

"
57

2

38
 9 / 1

6"
97

9

72" Deck Height Shown

37
 3 / 8

"
94

9

Top of
Deck

Top of
Clamp

Crushed 
Rock

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)



Specifications are subject to change without notice.

PlayBooster® 148426 Firepoles, 32"-72" Decks

Parts List
Part# Description Qty.
147954	 Handhold Panel, Specify Color......................................2
105327	 5" Half Clamp, Specify Color........................................2
113729	 Offset Hanger Clamp, Specify Color.............................2
147956	 Firepole, 32" Deck (DB), Specify Color........................1
147957	 Firepole, 40" Deck (DB), Specify Color........................1
147958	 Firepole, 48" Deck (DB), Specify Color........................1
147959	 Firepole, 56" Deck (DB), Specify Color........................1
147960	 Firepole, 64" Deck (DB), Specify Color........................1
147961	 Firepole, 72" Deck (DB), Specify Color........................1
147962	 Firepole, 32" Deck (SM), Specify Color........................1
147963	 Firepole, 40" Deck (SM), Specify Color........................1
147964	 Firepole, 48" Deck (SM), Specify Color........................1
147965	 Firepole, 56" Deck (SM), Specify Color........................1
147966	 Firepole, 64" Deck (SM), Specify Color........................1
147967	 Firepole, 72" Deck (SM), Specify Color........................1
113468	 7/8" O.D. x 1 11/16" Spacer Tube, Specify Color...............2
100610 1/4" x 5/8" Drive Rivet, AL/SST.......................................2

148176	 Pole Hardware Package  .............................................1
	 100196 3/8" x 7/8" BHCS w/Pin, SST...........................................4
	 100198 3/8" x 1 1/8" BHCS w/Pin, SST........................................4
	 100351 3/8" Tee Nut, SST............................................................4
	 100353	 3/8" Flange Nut w/Pin, SST.............................................6
	 100365 3/8" SAE Flat Washer, SST..............................................4
	 148081 3/8" x 4 1/2" Threaded Rod, SST......................................2

111392	 2-Hole (SM) Hardware Package  ...............................1
	 100266 1/2" x 2 3/4" Expansion Anchors.......................................2
	 100322 1/2" Standard Hex Nut, SST............................................2
	 100363 1/2" Flat Washer, SST......................................................2
DB = Direct Bury
SM = Surface Mount

Specifications
Firepole:	 Weldment comprised of 1.900" O.D. RS20 (.090" 

- .100") galvanized steel tubing, and 1.315" O.D.
RS20 (.080" - .090") galvanized steel tubing. Finish: 
ProShield®, color specified.

Handhold Panel:	 Solid color Permalene®, color specified.

Clamps:	 Cast aluminum. Finish: ProShield, color specified.

Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 SM - Approx. 1 1/2 man hours
		 DB - Approx. 2 man hours

Concrete Req.:	 Approx. 1.3 cu. ft.
Weight:	 55 lbs. (32"-48" Deck) 

		 59 lbs. (56"-72" Deck)
Fall Height:	 Deck Height

Installation Instructions
1) (Direct Bury) Dig footing hole as shown. Refer to the Plan View/

Footing Layout.

2) Attach offset hanger clamps to posts at heights shown using 5" half
clamps, 3/8" x 1 1/8" BHCS w/pin and 3/8" tee nuts. Refer to the Typical 
Offset Hanger Clamp Spec Sheet.

3) Attach handhold panels to the face of the deck using 3/8" x 7/8" BHCS
w/pin with 3/8" SAE flat washers and 3/8" flange nuts w/pin.

4) Attach firepole to handhold panels and offset hanger clamps using 3/8"
flange nuts w/pin, 3/8" x 4 1/2" threaded rods and spacer tubes. Refer
to the Handhold Panel Attachment Detail. NOTE: Turn 3/8" x 4 1/2"
threaded rod into 3/8" flange nut w/pin until it bottoms out, before
attaching firepole.

5) (Direct Bury) With firepole plumb, pour concrete footing. Allow con-
crete footing to cure a minimum of 72 hours before users are allowed
to play on the structure.

(Surface Mount) Drill 1/2" x 3" deep holes through support plate using
hammer drill and 1/2" masonry bit. Tap expansion anchors into drilled
holes. Fasten support plates to expansion anchors using 1/2" standard
hex nuts with 1/2" flat washers.

6) Install protective surfacing before users are allowed to play on the
structure.



© 2013 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that
has a Critical Height Value of at least the
height of the Highest Accessible Part/Fall
Height of the adjacent equipment. (Ref. ASTM
F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
PlayBooster®

Document #19026600

19026600

116249 Vertical Ladder, 24"-32" Decks

(2) 1/2" x 2 3/4"
Expansion
Anchors

Concrete
Slab

(2) 1/2" Standard
Hex Nuts w/ 1/2
Flat Washers

Concrete

(2) Spacer
Tubes

DETAIL
PANEL ATTACHMENT

Panel

(2) 3/8" Flange
Nuts w/Pin

PLAN VIEW
FOOTING PLAN

(2) Handhold
Panels

Typical
Mainstructure
Post

Protective
Surfacing

(2) 3/8" x 1 1/8"
BHCS w/Pin
w/ 3/8" SAE Flat

Washers

Top of
Clamp

(4) 3/8" x 7/8"
BHCS w/Pin
w/ 3/8" SAE
Flat Washers

(4) 3/8" Flange
Nuts w/Pin

3/8" x 1 1/8" BHCS w/
Pin w/3/8" SAE Flat
Washer

Top of
Deck

(2) 3/8"
Standard
Hex Nut
w/ 3/8" SAE
Flat
Washers

12
"

30
5

16 3/8"
416

3/8" Low Crown
Cap Nut w/3/8"
SAE Flat Washer

Footer

Vertical
Ladder

12"
305

24
" D

ec
k 

- 4
2"

 / 
10

67
32

" D
ec

k 
- 3

4"
 / 

86
4

Loose Fill
Protective
Surfacing

Footer

DETAIL
Direct Bury

Footer

DETAIL
SURFACE MOUNT

(2) 3/8" x 3 3/4"
BHCS w/Pin

 21"
533

 21"
533

3 1/4"/ 83

24" - 32" Deck

31
 3 / 4

"
80

6

15" Max.
381

20
" M

in
im

um
50

8

Crushed
Rock

(2)Typical Offset
Hanger Clamp
Assemblies Post

Deck

NOTE: Sufficient protec-
tive surfacing must cover
hardware to satisfy fall
height requirements.Typical 1 1/2"

Wide
Opening

38"/965 Min.

Top Of
Panel To
Top Of
Deck

Crushed
Rock

Subgrade



Specifications are subject to change without notice.

PlayBooster® 116249 Vertical Ladder, 24"-32" Decks

Parts List

Part# Description Qty.
115776 Vertical Ladder, 24"/32", Specify Color ................. 1
139563 Handhold Panel, Specify Color ................................ 2
180703 Footer (DB), Specify Color ....................................... 1
180704 Footer (SM), Specify Color ...................................... 1
105327 5" Half Clamp, Specify Color .................................. 2
113729 Offset Hanger Clamp, Specify Color ....................... 2
113468 Spacer Tube, Specify Color ...................................... 2

190270 Vertical Ladder (Tenderdeck) Hardware Pkg ... 1
124460 3/8" x 3 3/4" BHCS w/Pin, SST .................................. 2
100196 3/8" x 7/8" BHCS w/Pin, SST ..................................... 4
100198 3/8" x 1 1/8" BHCS w/Pin, SST .................................. 7
100327 3/8" Standard Hex Nut, SST ...................................... 2
100349 3/8" Low Crown Cap Nut, SST .................................. 1
100351 3/8" Tee Nut, SST ........................................................ 4
100353 3/8" Flange Nut w/Pin, SST ....................................... 6
100365 3/8" SAE Flat Washer, SST ....................................... 10

111392 2 Hole (SM) Hardware Package ........................... 1
100266 1/2" x 2 3/4" Expansion Anchor .................................. 2
100322 1/2" Standard Hex Nut, SST ...................................... 2
100363 1/2" Flat Washer, SST ................................................. 2

DB = Direct Bury
SM = Surface Mount

Specifications
Vertical Ladder: Weldment comprised of 1.125" O.D. 11 GA (.120")

steel tubing, 1.029" O.D. RS20 (.070" - .080") and 3/16" x
2" wide steel flat plates. Finish: TenderTuff®, color
specified.

Footer: Fabricated from 1.315" O.D. RS20 (.080" - .090")
galvanized steel tubing. Finish: ProShield®, color
specified.

Handhold Panel: Solid color Permalene®, color specified.
Spacer Tube: Made from 6061-T6 aluminum 7/8" O.D. x 1 11/16".

Finish: ProShield, color specified.

Offset Hanger
Clamp Assembly: Cast aluminum. Finish: ProShield, color specified.

Fasteners: Primary fasteners shall be socketed and pinned
tamperproof in design, stainless steel (SST) per ASTM
F 879 unless otherwise indicated (see specific prod-
uct installation/specifications).

Installation Time: DB - Approx. 1 1/2 man hour
SM - Approx. 1  man hour

Concrete Req.: Approx. 1.3 cu. ft.
Weight: DB, 24"/32" - 40 lbs.

SM, 32" - 39 lbs.
Fall Height: Deck Height

Installation Instructions
Direct Bury

1) Dig footing to depth and spacing, as shown.
2) Attach footer to ladder, using a 3/8" x 1 1/8" BHCS w/pin with 3/8" SAE

flat washer and a 3/8" low crown cap nut with 3/8" SAE flat washer, as
shown.

3) Attach ladder to deck using  3/8" x 1 1/8" BHCS w/pin with 3/8" SAE flat
washers and 3/8" standard hex nuts with 3/8" SAE flat washers.

4) Attach handhold panel to the face of the deck using 3/8" x 7/8" BHCS
w/pin with 3/8" SAE flat washers and 3/8" flange nuts w/pin. NOTE:
Be sure handhold panels are snug to vertical ladder.

5) Attach offset hanger clamps to posts at height shown, using 5" half
clamps and 3/8" x 1 1/8" BHCS w/pin with 3/8" tee nuts. Refer To The
Typical Offset Hanger Clamp Spec Sheet.

6) Attach panels to offset hanger clamp assemblies using 3/8" x 3 3/4"
BHCS w/pin, spacer tubes and 3/8" flange nuts w/pin. See Panel At-
tachment Detail.

7) With ladder plumb, pour concrete footing. Allow concrete footing to
cure a minimum of 72 hours before users are allowed to play on the
structure.

8) Install protective surfacing before users are allowed to play on the
structure.
Surface Mount

1) Attach footer to ladder, using a 3/8" x 1 1/8" BHCS w/pin with 3/8" SAE
flat washer and a 3/8" low crown cap nut with 3/8" SAE flat washer, as
shown.

2) Attach ladder to deck using  3/8" x 1 1/8" BHCS w/pin with 3/8" SAE flat
washers and 3/8" standard hex nuts with 3/8" SAE falt washers.

3) Attach handhold panel to the face of the deck using 3/8" x 7/8" BHCS
w/pin with 3/8" SAE flat washers and 3/8" flange nuts w/pin. NOTE:
Be sure handhold panels are snug to vertical ladder.

4) Attach offset hanger clamps to posts at height shown, using 5" half
clamps and 3/8" x 1 1/8" BHCS w/pin with 3/8" tee nuts. Refer To The
Typical Offset Hanger Clamp Spec Sheet.

5) Attach panel to offset hanger clamp assemblies using 3/8" x 3 3/4"
BHCS w/pin, spacer tubes and 3/8" flange nuts w/pin. See Panel At-
tachment Detail.

6) Using a 1/2" hammer drill and 1/2" masonry bit, drill anchor bolt holes
into concrete slab 3" deep through holes in footer plate, as shown.

7) Tap expansion anchors into holes and fasten using 1/2" flat washers
and 1/2" standard hex nuts, as shown.

8) Install protective surfacing before users are allowed to play on the
structure.

Eco #54756 Document #19026600 replaces 18158200. Replaced vertical ladder hardware package.



SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
© 2015 by Landscape Structures.    All rights reserved.

PlayBooster®

21160100

Document #21160100

122914 Loop Arches, 32"-72"

Loop  Arch

Off 32" Deck (DB) Only
Off 40" Deck (Shown)
Off 48" Deck
Off 56" Deck
Off 64" Deck
Off 72" Deck

Concrete 
Slab

Crushed 
Rock

O
ff 

40
" o

r 6
4"

 D
ec

k 
- 3

8"
/9

70
O

ff 
48

" o
r 7

2"
 D

ec
k 

- 3
0"

/7
60

O
ff 

56
" D

ec
k 

- 3
4"

/8
60

O
ff 

32
" D

ec
k 

- 4
6"

/1
17

0

Loop Arch

(2) 3/8" x 1 1/8"
BHCS w/Pin
w/ 3/8" SAE Flat
Washers (Small)

(2) 3/8" Standard
Hex Nuts w/ 3/8"
Flat Washers
(Large)

(2)Handhold
Panels

(2) Spacer
Tubes

32"-72"
Deck

(4) 3/8" x 7/8"
BHCS w/Pin
w/3/8" SAE
Flat
Washers

(2)Handhold
Panels

Typical 
PlayBooster 
Post

Top of Clamp

31
 3 / 4

"
80

6 15" M
ax.

380

(4) 3/8" Flange
Nuts w/Pin

Top of Deck

Loop Arch

Protective 
Surfacing

(4) 1/2" x 2 3/4"
Expansion
Anchors

(4) 1/2" Standard
Hex Nuts w/1/2" 
Flat Washers

DETAIL
SURFACE MOUNT

Loop Arch

12"
300

Concrete 
Footing

Loose Fill
Protective
Surfacing

DETAIL
DIRECT BURY

Deck

DETAIL 
DECK  ATTACHMENT

(2) 3/8" x 3 3/4"
BHCS w/Pin

(2) 3/8"
Flange
Nuts w/Pin

Post

(2) Typical Offset 
Hanger Clamp 
Assemblies

DETAIL
HANDHOLD PANEL

 ATTACHMENT

12"  300

12"  300

18"  460

6'/1830
Minimum

53 1/4"
1353

Loop Arch

Typical 
Concrete 
Footing

32"-72"
Deck

PLAN VIEW/FOOTING LAYOUT

20
" 

51
0

NOTE: Sufficient protec-
tive surfacing must cover 
hardware to satisfy fall 
height requirements.

38"/970 Min.

Top Of Panel 

To Top Of 

Deck

Crushed 
Rock



Specifications are subject to change without notice.

PlayBooster® 122914 Loop Arches, 32"-72"

Installation Instructions
1) (Direct Bury) Dig footing holes spaced as shown.

2) Attach loop arch to deck using 3/8" x  1 1/8" BHCS w/pin with 3/8" SAE
flat washers (small) and 3/8" standard hex nuts with 3/8" flat washers
(large).

3) Attach handhold panels to the face of the deck using 3/8" x 7/8" BHCS
w/pin with 3/8" SAE flat washers and 3/8" flange nuts w/pin.

4) Attach offset hanger clamps to posts at heights shown using 5" half
clamps, 3/8" x 1 1/8" BHCS w/pin and 3/8" tee nuts. Refer to the Typical 
Offset Hanger Clamp Spec Sheet.

5) Attach handhold panels to the offset hanger clamp assemblies using
3/8" x 3 3/4" BHCS w/pin, spacer tubes and 3/8" flange nuts w/pin. Refer
to the Handhold Panel Attachment Detail.

6) (Direct Bury) With loop arch in final position, pour concrete footings.
Allow concrete footings to cure a minimum of 72 hours before users
are allowed to play on the structure.

(Surface Mount) Mark anchor bolt locations on concrete slab through
holes in anchor plate and remove loop arch. Drill 1/2" x 3" deep holes
on marks into concrete using hammer drill and 1/2" masonry bit. Tap
expansion anchors into drilled holes. Reposition loop arch and reat-
tach to the face of the deck following step 2. Fasten anchor plates to
expansion anchors using 1/2" standard hex nuts with 1/2" flat washers.

7) Install protective surfacing before users are allowed to play on the
structure.

Parts List
Part#	 Description Qty.
139561	 Handhold Panel, Specify Color......................................2
111595	 32", 40" & 48" Loop Arch (DB), Specify Color............1
111596	 56" Loop Arch (DB), Specify Color...............................1
111597	 64" & 72" Loop Arch (DB), Specify Color....................1
111598	 40" Loop Arch (SM), Specify Color..............................1
111599	 48" Loop Arch (SM), Specify Color..............................1
111600	 56" Loop Arch (SM), Specify Color..............................1
111601	 64" Loop Arch (SM), Specify Color..............................1
111602	 72" Loop Arch (SM), Specify Color..............................1
105327	 5" Half Clamp, Specify Clamp.......................................2
113729	 Offset Hanger Clamp, Specify Color.............................2
113468	 Spacer Tube, Specify Color............................................2

211597	 Loop Arch (Tenderdeck) Hardware Package  ..........1
100198 3/8" x 1 1/8" BHCS w/Pin, SST.........................................2
100327 3/8" Standard Hex Nut, SST............................................2
100362 3/8" Flat Washer, SST......................................................2
100365 3/8" SAE Flat Washer, SST..............................................2

139551	 Handhold (Tenderdeck) Hardware Package  ...........1
124460 3/8" x 3 3/4" BHCS w/Pin, SST........................................2
100196 3/8" x 7/8" BHCS w/Pin, SST...........................................4
100198 3/8" x 1 1/8" BHCS w/Pin, SST........................................4
100351 3/8" Tee Nut, SST............................................................4
100353 3/8" Flange Nut w/Pin, SST.............................................6
100365 3/8" SAE Flat Washer, SST..............................................4

121348	 4 Hole (SM) Hardware Package  ................................1
100266 1/2" x 2 3/4" Expansion Anchor........................................4
100322 1/2" Standard Hex Nut, SST............................................4
100363 1/2" Flat Washer, SST......................................................4

DB = Direct Bury
SM = Surface Mount

Specifications
Loop Arch:	 Weldment comprised of 1.660 O.D. RS-20 (.085" - 

.095") galvanized steel tubing, 1.315" O.D. RS-20 
(.080" - .090") galvanized steel tubing and 1/4" flat 
steel. Finish: ProShield®, color specified.

Handhold Panel:	 Solid color Permalene®, color specified.

Spacer Tube:	 Made from 6061-T6 aluminum 7/8" O.D. x 1 11/16". 
Finish: ProShield, color specified.

Offset Hanger 
Clamp Assembly:	 Cast aluminum. Finish: ProShield, color specified.

Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 SM - Approx. 1 1/2 man hours
	 DB - Approx. 2 1/2 man hours

Concrete Req.:	 Approx. 2.6 cu. ft.
Weight:	 32", 40" & 48" - 85 lbs.

56" - 91 lbs.
		 64" & 72" - 97 lbs.

Fall Height:	 Deck Height

Eco #0100408 Document #21156000 replaces #13988700. Replaced loop arch hardware package.



© 2012 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that
has a Critical Height Value of at least the
height of the Highest Accessible Part/Fall
Height of the adjacent equipment. (Ref. ASTM
F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185

15489700

Document #18298100

145624 Vertical Ascent®, 48"-72"PlayBooster®

DETAIL
PANEL ATTACHMENT

(6) 3/8" x 3 3/4"
BHCS w/Pin

(6) 3/8" Flange
Nuts w/Pin

(2) Handhold
Panels &
Vertical Ascent
Panel

(6) Spacer
Tubes

(6)Typical Offset
Hanger Clamp
Assemblies

Post

(2) Handhold
Panels

Top of
Clamp

Top of
Deck

48" - 72"
Deck

 3
1 

3 / 4
"

80
6

15" Max.

380

38
" M

in
.

97
0

Top Of
Panel

Top of
Clamp

Top of
Clamp Protective

Surfacing

Finished
Grade

B
A

(6) 3/8" Flange
Nuts w/Pin

(6) 3/8" x 7/8" BHCS
w/Pin w/ 3/8" SAE
Flat Washers

(20) 3/8" Flange
Nuts w/Pin

(20) 3/8" x 1 1/8"
BHCS w/Pin

(10) Hand Grips

(6) Typical Offset
Hanger Clamp
Assemblies

Typical
PlayBooster
Mainstructure
Post

Vertical Ascent
Panel

  Deck
Height  A                    B

48" 6 3/4"/171  21"/530

56" 6 3/4"/171   25"/640

64" 6 3/4"/171   29"/740

72" 6 3/4"/171    33"/840



Specifications are subject to change without notice.

PlayBooster® 145624  Vertical Ascent®, 48"-72"

Parts List

Part# Description Qty.
182957 Vertical Ascent Handhold Panel, Specify Color ......... 2
145597 Vertical Ascent Panel, 48" Deck, Specify Color ........ 1
145596 Vertical Ascent Panel, 56" Deck, Specify Color ........ 1
145595 Vertical Ascent Panel, 64" Deck, Specify Color ........ 1
145585 Vertical Ascent Panel, 72" Deck, Specify Color ........ 1
105327 5" Half Clamp, Specify Color ...................................... 6
113729 Offset Hanger Clamp, Specify Color ........................... 6
113468 Spacer Tube, Specify Color .......................................... 6
100610 1/4" x 5/8" Drive Rivet, AL/SST ..................................... 6

145792 Hand Grip Set ............................................................... 1
143110 Hand Grip, Blue ............................................................. 2
143110 Hand Grip, Yellow ......................................................... 2
143110 Hand Grip, Red .............................................................. 3
143110 Hand Grip, Green ........................................................... 3

145616 Vertical Ascent Hardware Package .......................... 1
100196 3/8" x 7/8" BHCS w/Pin, SST ......................................... 6
100198 3/8" x 1 1/8" BHCS w/Pin, SST ..................................... 32
100351 3/8" Tee Nut, SST ........................................................... 12
100353 3/8" Flange Nut w/Pin, SST .......................................... 32
100365 3/8" SAE Flat Washer, SST ............................................ 6
124460 3/8" x 3 3/4" BHCS w/Pin, SST ...................................... 6

Specifications
Hand Grip: Made from Polyester Resin. Hand Grips measure

approx. 5 3/4" long x 2 1/4" wide x 1 3/4" high.

Panels: Solid color Permalene®, color specified.

Spacer Tube: Made from 6061-T6 aluminum 7/8" O.D. Finish:
ProShield®, color specified.

Clamps: Cast aluminum. Finish: ProShield, color specified.

Fasteners: Primary fasteners shall be socketed and pinned
tamperproof in design, stainless steel (SST) per ASTM
F 879 unless otherwise indicated (see specific prod-
uct installation/specifications).

Installation Time: Approx. 2 man hours
Weight: 48" Deck Height - 83 lbs.

56" Deck Height - 91 lbs.
64" Deck Height - 99 lbs.
72" Deck Height - 106 lbs.

Fall Height: 53 1/2"/1358  (48" Deck Height)
61 1/2"/1562  (56" Deck Height)
69 1/2"/1765  (64" Deck Height)
77 1/2"/1968  (72" Deck Height)

Installation Instructions
1) Attach handhold panels and vertical ascent panel to deck using 3/8" x

7/8" BHCS w/pin with 3/8" SAE flat washers and 3/8" flange nuts w/pin,
as shown.

2) Attach handhold panels and vertical ascent panel to offset hanger
clamps using 3/8" x 3 3/4" BHCS w/pin, spacer tubes and 3/8" flange
nuts w/pin. Refer to the Panel Attachment Detail.

3) Attach offset hanger clamps to posts at heights shown using 5" half
clamps, 3/8" x 1 1/8" BHCS w/pin and 3/8" tee nuts. Refer to the Typi-
cal Offset Hanger Clamp Spec Sheet.

4) Attach hand grips to handhold panels and vertical ascent panel using
3/8" x 1 1/8" BHCS w/pin and 3/8" flange nuts w/pin, as shown.

5) Install 1/4" x 5/8" drive rivets in all 5" half clamps. Refer to the Typi-
cal Offset Hanger Clamp Spec Sheet.

6) Install protective surfacing before users are allowed to play on the
structure.

Eco #54466 Document 18298100 replaces 15489700. Replaced handhold panels.



© 2001 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185

12
"

30
0

PlayBooster®

6/27/01
13561700

Document #13561700

111273 Vertical Ladder End Support

SURFACE MOUNT DETAIL

DIRECT BURY FOOTING

7" 18
0

12
"

30
0

40
"

10
20

Typical Offset
Hanger Clamp
Assembly

Typical
116" Posts

5/8" x 2 1/4" 
BHCS w/Pin

3/8" Standard
Hex Nut 
w/ 3/8" Flat
Washer

3/8" x 2 3/4" 
Expansion
Anchor (2)
Per Leg

Vertical Ladder Leg

Concrete Slab

Loose Fill
Protective
Surfacing

V.L. Leg

30
"

76
0

12"
300

PLAN VIEW/
FOOTING LAYOUT

3 3/4" / 95NOTE: 
Use the Vertical Ladder-End 
Support with a 5" Horizontal 
Ladder (shown) or a Trapeze 
Horizontal Ladder. 17 1/2"

445
121/4"
311

121/4"
311

16 1 /4" / 
413

Inside

73
 1 / 4

"
18

61

Top of 

Clamp

Finished  

Grade

Protective 
Surfacing

Concrete

Subgrade

Crushed 
Rock

NOTE: Sufficient 
protective surfacing 
must cover hard-
ware to satisfy fall 
height requirements.



Specifications are subject to change without notice.

Parts List
Part#	 Description	 Qty.
107470	 84" Steel Post Assembly, Specify Color, SM.................2
107623	 84" Alum. Post Assembly, Specify Color, SM...............2
107520	 116" Steel Post Assembly, Specify Color, DB...............2
107694	 116" Aluminum Post Assembly, Specify Color,DB.......2
108598	 Vertical Ladder, Specify Color, DB................................1
108606	 Vertical Ladder, Specify Color, SM...............................1
100198	 3/8" x 1 1/8" BHCS w/Pin, SST........................................4
100203	 5/8" x 2 1/4" BHCS w/Pin, SST........................................2
100351	 3/8" Tee Nut, SST............................................................4
100610	 1/4" x 5/8" Drive Rivet, SST.............................................2
105327	 5" Half Clamp, Specify Color........................................2
113729	 Offset Hanger Clamp, Specify Color.............................2

111394	 4 Hole (SM) Hardware Package  ................................1
	 100263	 3/8" x 2 3/4" Expansion Anchor........................................4
	 100327	 3/8" Standard Hex Nut, SST ...........................................4
	 100362	 3/8" Flat Washer, SST .....................................................4

121348	 4 Hole (SM) Hardware Package  ................................2
	 100266	 1/2" x 2 3/4" Expansion Anchor........................................8
	 100322	 1/2" Standard Hex Nut, SST ...........................................8
	 100363	 1/2" Flat Washer, SST .....................................................8
DB=Direct Bury
SM=Surface Mount

Specifications
	 Vertical Ladder:	 Weldment comprised of 1.125" O.D. x 11 GA (.120") 

steel tubing, 1.029" O.D. RS-20 (.070" - .080") and 3/16" 
x 2" wide steel flat plates. Finish: TenderTuff, color 
specified.

	 Post:	 See PlayBooster (PB) General Specifications.

	
Offset Hanger 

	 Clamp Assembly:	 Cast aluminum. Finish: ProShield®, color specified.

	 Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 DB - Approx. 2 man hours		
		  SM - Approx. 1 man hour	
	 Concrete Req.:	 DB - Approx. 5.6cu. ft.	
	 Area Req.:	 6' (1,83 m) minimum use zone	
	 Weight:	 w/ Aluminum Posts: 	 SM - 83 lbs.			 

	 DB - 96 lbs.		
		  w/ Steel Posts: SM - 146 lbs.			 

                          DB - 160 lbs.

PlayBooster® 111273 Vertical Ladder End Support

Installation Instructions
Direct Bury
1)	 Dig footings spaced and to proper depth as shown.

2)	 Attach offset hanger clamp halves to ends of vertical ladder using 5/8" x 
2 1/4" BHCS w/pin.

3)	 Set posts in footing holes and attach component per the component 
installation sheet you are installing.

4)	 Position ladder in footing holes and attach to posts at height shown 
using 5" half clamps and 3/8" x 1 1/8" BHCS w/pin and 3/8" tee nuts. 
Install drive rivets in half clamps. Refer to the Typical Offset Hanger 
Clamp Assembly Sheet.

5)	 Pour concrete footings. Allow concrete footings to cure a minimum 
of 72 hours before users are allowed to play on the structure.

6)	 Install protective surfacing before users are allowed to play on the 
structure.

Surface Mount
1)	 Attach offset hanger clamp halves to ends of vertical ladder using 5/8" 

x 2 1/4" BHCS w/pin.

2)	 Set posts in position and attach component per the component instal-
lation sheet you are installing.

3)	 Position ladder with clamps tight against posts and ladder resting on 
concrete slab. With ladder rails in plumb position, mark anchor bolt 
locations on concrete slab through holes in bottom mounting plates. 
Remove ladder and drill 3/8" x 3" deep holes into concrete slab on 
marks, using 3/8" masonry bit and hammer drill.

4)	 Reposition ladder and attach offset hanger clamps to posts with 5" half 
clamps and 3/8" x 1 1/8" BHCS w/pin and 3/8" tee nuts. Install drive rivets 
in half clamps. Refer to the Typical Offset Hanger Clamp Assembly 
sheet. Tap expansion anchors into drilled holes in concrete through 
plates on bottom of vertical ladder. Secure with 3/8" flat washers and 
3/8" standard hex nuts. Secure posts to concrete in same way, except 
use 1/2" masonry bit with 1/2" anchors and fasteners.

5)	 Install protective surfacing before users are allowed to play on the 
structure.

6-27-01	 Document #13561700 replaces #10984800. Added hardware packages to Parts List.



© 2004 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that
has a Critical Height Value of at least the
height of the Highest Accessible Part/Fall
Height of the adjacent equipment. (Ref. ASTM
F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
PlayBooster®

14925200

Document #14925200

119430 Overhead Parallel Bar /H.L.

123"
3120

PLAN VIEW

Max.
32"

Deck

Max.
32"

Deck

Protective
Surfacing

Typical
PlayBooster
Post

Parallel
Bars

Horizontal
Ladder

3 1/4"
83

42
"

10
70

12 3/4"324

15 5/8"
397

NOTE: Maximum deck
height of 16" when used
on structures designed
for 2-5 year olds.

Top of
Clamp

Beam

DETAIL
BEAM ATTACHMENT

(8) 3/8" x 7/8"
BHCS w/Pin

Post

(8) 3/8" Tee
Nuts

(4) 5" Half
Clamps

Ad
ju

st
 fo

r A
ge

 A
pp

ro
pr

ia
te

ne
ss

"V
er

ify
 H

ei
gh

t W
ith

 O
w

ne
r/O

pe
ra

to
r"

59
 1 / 2

"/1
51

1 
(2

-5
 Y

r. 
O

ld
s)

66
 1 / 2

"-
78

 1 / 2
"/1

68
9-

19
94

 (5
-1

2 
Yr

. O
ld

s)

(4) 1/4" x 5/8"
Drive Rivets



Specifications are subject to change without notice.

PlayBooster® 119430 Overhead Parallel Bar/H.L.

Installation Instructions
1) Mark posts for the appropriate height of the overhead parallel bar.

Adjust height for age appropriateness.

2) Lift overhead parallel bar into position and attach to posts using 5"
half clamps with 3/8" x 7/8" BHCS w/pin and 3/8" tee nuts.

3) Be sure overhead parallel bar is level, if not, adjust clamps to do so.

4) Install 1/4" x 5/8" drive rivets in all 5" half clamps. Refer to the Typical
Offset Hanger Clamp Spec Sheet.

5) Install protective surfacing before users are allowed to play on the
structure.

Parts List

Part# Description Qty.
145939 Overhead Parallel Bars, Specify Color .................... 1
105327 5" Half Clamp, Specify Color .................................. 4
100610 1/4" x 5/8" Drive Rivet, AL/SST ................................. 4

149233 Horizontal Ladder, Hardware Package .............. 1
100196 3/8" x 7/8" BHCS w/Pin, SST ..................................... 8
100351 3/8" Tee Nut, SST ........................................................ 8

Specifications

          Overhead
Parallel Bars: Weldment comprised of 2.375" O.D. RS-40 (.130"-

.140") galvanized steel tubing 1.315" O.D. x RS-20
(.080"-.090") galvanized steel tubing and 1/4" HRPO
flat steel. Finish: ProShield, color specified.

Clamp: Cast aluminum. Finish: ProShield, color specified.

Fasteners: Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM  F
879 unless otherwise indicated (see specific product
installation/specifications).

Installation Time: Approx. 1 man hour
Area Req.: 6' (1,83 m) minimum use zone

Weight: 115 lbs.
Max. Fall Height: 60" (1,52 m) 2-5 Yr. Olds.

67"-79" (1,70 m - 2,10 m) 5-12 Yr. Olds.

Eco #52548  Document #14925200 replaces #14735000. Replaced overhead parallel bar.



© 2004 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185

14582100

111228 Square DeckPlayBooster®

Document #14582100

42"
1070

Post

(4) 5" Half 
Clamps

(4) 1/4" x 5/8" 
Drive Rivets

(4) Deck Hanger 
Clamps

(4) 3/8" Flat Washers w/ 3/8" 
Hex Patch Nuts

NOTE: When using this 
deck, ALL enclosures and 
components are mounted 
on the OUTSIDE of the 
posts like the bubble panel 
shown above.

Deck

(4)Studs

DETAIL
DECK HANGER CLAMP

47
" S

qu
ar

e
11

90

(8) 3/8" x 1 1/8" 
BHCS w/Pin 

(8) 3/8" Tee 
Nuts



Specifications are subject to change without notice.

Parts List
Part#	 Description	 Qty.
145656	 Tenderdeck, Specify Color.............................................1
105327	 5" Half Clamp, Specify Color........................................4
106022	 5" Deck Hanger Clamp, Specify Color..........................4

119491	 Hardware Package  .....................................................1
	 100198	 3/8" x 1 1/8" BHCS w/Pin, SST........................................8
 	 100321	 3/8" Hex Patch Nut, SST..................................................4
 	 100351	 3/8" Tee Nut, SST............................................................8
 	 100362	 3/8" Flat Washer, SST......................................................4
 	 100610	 1/4" x 5/8" Drive Rivet, SST.............................................4

Specifications
	 Square Deck:	 Flange formed from 12 GA (.105") sheet steel 

conforming to ASTM A1011. Standing surface is 
perforated with 5/16" diameter holes. Deck face has 
(4) slotted holes for face mounting components. The 
finished size measures 2 5/8" x 47" x 47". Finish: 
TenderTuffTM, color specified.

	
Deck Hanger

	 Clamp Assembly:	 Cast aluminum. Finish: ProShield®, color specified.

	 Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 Approx. 1 man hour
	 Weight:	 119 lbs.

PlayBooster® 111228 Square Deck

Installation Instructions
1)	 Mark posts for the appropriate height of the deck you are installing.

2)	 Fasten hanger clamps to marked position on posts. See Detail on front 
of sheet.

3)	 Lift deck into position, lining up studs underneath deck with deck 
hanger clamp as shown. Attach with 3/8" flat washers and 3/8" hex patch 
nuts.

4)	 Level deck and plumb posts. Install the drive rivets in all 5" half clamps. 
Refer to the Typical Offset Hanger Clamp Spec Sheet.

5)	 After all enclosures/components are installed, pour concrete footings 
per the Typical Concrete Footing Detail Sheet.

6)	 Install protective surfacing before users are allowed to play on the 
structure.

Eco #52264  Document #14582100 replaces #13954600. Replaced Tenderdeck.



© 2004 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
PlayBooster®

14582400

Document #14582400

111231 Triangular Tenderdeck

Decks

Post

(2) Deck Hanger 
Clamps

DETAIL

C o n f i g u r a t i o n 
for Back to Back 
Decks at  Same 
Height.

Deck

(3) 1/4" x 5/8" 
Drive Rivets

Post

(3) 5" Half 
Clamps

(6) 3/8" x 1 1/8" 
BHCS w/Pin 

(3) 3/8"  Flat 
Washers w/ 3/8" 
Hex Patch Nuts

(3) Deck 
Hanger Clamps

DETAIL
DECK HANGER CLAMP42"

1070

36
 3 / 8

"
92

4

42"

1070

(6) 3/8" Tee Nuts



Specifications are subject to change without notice.

Parts List
Part#	 Description	 Qty.
145657	 Tri-Deck, Specify Color.................................................1
105327	 5" Half Clamp, Specify Color........................................3
106022	 Deck Hanger Clamp, Specify Color...............................3

120203	 Triangular Deck Hardware Package  ........................1
 	 100198	 3/8" x 1 1/8" BHCS w/Pin, SST........................................6
 	 100321	 3/8" Hex Patch Nut, SST..................................................3
 	 100351	 3/8" Tee Nut, SST............................................................6
 	 100362	 3/8" Flat Washer, SST......................................................3
 	 100610	 1/4" x 5/8" Drive Rivet, AL/SST.......................................3

Specifications
	 Triangular Deck:	 Flange formed from 12 GA (.105") sheet steel 

conforming to ASTM A1011. Standing surface is 
perforated with 5/16" diameter holes. Deck face has 
(4) slotted holes for face mounting components. 
The finished size measures 2 5/8" x 37 3/4". Finish: 
TenderTuffTM, color specified.

	
Deck Hanger 

	 Clamp Assembly:	 Cast aluminum. Finish: ProShield®, color specified.

	 Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 Approx. 1/2 man hour
	 Weight:	 61 lbs.

PlayBooster® 111231 Triangular Tenderdeck

Installation Instructions
1)	 Mark posts for the appropriate height of the deck you are installing.

2)	 Fasten deck hanger clamps to marked position on posts. See Detail on 
the front of this sheet.

3)	 Lift deck assembly into position, lining up stud underneath deck with 
deck hanger clamp as shown. Attach using 3/8" hex patch nuts with 

3/8" flat washers. With deck level and posts plumb, final tighten all 
hardware.

4)	 Install 1/4" x 5/8" drive rivets in all 5" half clamps. Refer to the Typical 
Offset Hanger Clamp Spec Sheet.

5)	 After attachment of enclosures and components is complete, pour 
concrete footings. Allow concrete footings to cure a minimum of 72 
hours before users are allowed to play on the structure.

6)	 Install protective surfacing before users are allowed to play on the 
structure.

Eco #52268  Document #14582400 replaces #13954200. Replaced Tri-Deck.



© 2011 by Landscape Structures.    All rights reserved.

SAFETY NOTE
Choose a protective surfacing material that 
has a Critical Height Value of at least the 
height of the Highest Accessible Part/Fall 
Height of the adjacent equipment. (Ref. 
ASTM F1487.)

  601  7TH STREET SOUTH,   DELANO, MINNESOTA  55328-8605   888-574-4678 LSI Install Help   888-438-6574 LSI Direct   763-972-5200 Int.   FAX (763) 972-3185
Document #18161000

16574300

 121948 Kick Plates, Tenderdecks, 6", 8" & 16"PlayBooster®

Upper
Deck

Lower
Deck

Typical 
Mainstructure 
Post

Kick Plate

KICK PLATE
(FOR 16" RISE)

KICK PLATE
(FOR 6" OR 8" RISE)

Upper
Deck

Lower
Deck

Kick 
Plate

1 1/8"/29

2"/50

DETAIL
KICK PLATE  ATTACHMENT

(FOR 6" OR 8" RISE)

(4) 3/8" x 1 1/8" BHCS 
w/Pin w/ 3/8" Flat 
Washers

Kick Plate

(4) 3/8" Standard 
Hex Nuts w/ 3/8" 
Flat Washers

Lower
Deck

  6
"/1

50
 o

r 
8"

/2
00

Upper Deck

DETAIL
KICK PLATE  ATTACHMENT

(FOR 16" RISE)

(4) 3/8" x 1 1/8" 
BHCS w/Pin
w/ 3/8" Flat
Washers

Kick 
Plate

(4) 3/8" Standard 
Hex Nuts w/ 3/8" 
Flat Washers

Lower Deck

 1
6"

41
0

Upper Deck

NOTE: Kick Plates mount 
to face of lower deck.

Deck

Step Deck

2"/50

Deck

Step 
Deck

(4) 3/8" Standard 
Hex Nuts w/ 3/8" 
Flat Washers

(4) 3/8" x 1 1/8" 
BHCS w/Pin
w/ 3/8" Flat 
Washers

DETAIL
KICK PLATE  ATTACHMENT

(FOR 6" OR 8" RISE)

KICK PLATE
(FOR 6" OR 8" RISE)

  6
"/1

50
 o

r 
8"

/2
00

Typical 
Mainstructure 
Post

2"/50



Specifications are subject to change without notice.

PlayBooster® 121948 Kick Plates, Tenderdecks, 6", 8" & 16"

Parts List
Part#	 Description	 Qty.
121819	 Kick Plate (For 6" or 8" Rise), Specify Color................1
121818	 Kick Plate (For 16" Rise), Specify Color.......................1

156058	 Kick Plate Tenderdeck Hardware Package  .............1
	 100198	 3/8" x 1 1/8" BHCS w/Pin, SST.........................................4
	 100327	 3/8" Standard Hex Nut, SST............................................4
	 100362	 3/8" Flat Washer, SST......................................................8

Specifications
	 Kick Plate:	 Fabricated from 11 GA (.120") HR flat steel. Finish: 

TenderTuffTM, brown or gray in color. 

	 Fasteners:	 Primary fasteners shall be socketed and pinned tam-
perproof in design, stainless steel (SST) per ASTM F 
879 unless otherwise indicated (see specific product 
installation/specifications).

	Installation Time:	 Approx. 1/4 man hour
	 Weight:	 Kick Plate (For 6" or 8" Rise) 13 lbs.
		  Kick Plate (For 16" Rise) 23 lbs.

Installation Instructions
1)	 Locate kick plates as labeled on your plan drawing.

2)	 Attach kick plate using 3/8" x 1 1/8" BHCS w/pin with 3/8" flat washers 
and 3/8" standard hex nuts with 3/8" flat washers, as shown. NOTE: 
Kick plates mount to face of lower deck.

3)	 Install protective surfacing before users are allowed to play on the 
structure.


	4202 Model (1)
	InstallationSpec_05052023105042
	Main Post Detail



